

Janus Kinase Inhibitors: Hope for Biotherapy in Sub-Saharan Africa?

Rama Diallo¹, Abdoulaye Keita^{2*}, Souleymane Diao², Joseph Davy Diouf² and Mouhamadou Habib SY²

¹Rheumatology office, 9 avenue Faidherbe, Dakar Senegal,

²Orthopedics-Traumatology Department, Hospital General Idrissa Pouye de Grand-Yoff, Dakar

*Corresponding author

Dr Abdoulaye KEITA, Orthopedics and traumatology department, hospital general Idrissa Pouye, Dakar, Senegal.

Submitted: 30 Aug 2021; Accepted: 10 Sep 2021; Published: 05 Oct 2021

Citation: Rama Diallo, Abdoulaye Keita, Souleymane Diao, Joseph Davy Diouf and Mouhamadou Habib SY (2021) Janus Kinase Inhibitors: Hope for Biotherapy in Sub-Saharan Africa?. *Int J Ortho Res*, 4(3): 125-126.

Abstract

Introduction: Tofacitinib is an oral Janus Kinase (JAK) inhibitor used in the treatment of rheumatoid arthritis (RA) and in many other conditions [1-3]. After promising results in clinical and preclinical trials, Tofacitinib was extensively evaluated in pivotal trials in 2012 and its efficacy on demonstrated structural damage [4]. Thus, Tofacitinib has been approved for the treatment of patients with RA who have an inadequate response to methotrexate [5].

Biologics are used routinely in many countries but remain difficult to access in sub-Saharan Africa [6]. The cost of biotherapies, their side effects, in particular infectious ones, and their presentation in injectable form constitute a brake on the use of these new treatments. The advent of a new therapy administered by bone would represent an excellent alternative for Africa.

We thus report the case of a patient who failed conventional treatments and who has benefited from Tofacitinib (Xeljanz 5mg®).

Keywords: Janus kinase inhibitor, Rheumatoid arthritis, Africa

Clinical Case

Mr AY, 38 years old, has been followed for sequelae RA since 2015 under conventional treatment, csDMARDs (conventional synthetic Disease-modifying antirheumatic drugs) at optimal dose but with persistence of pain, biological inflammation and a DAS28 varying between 3 and 5 requiring corticosteroid dependence. The use of biotherapies is thus envisaged. As anti-TNF α was not available, treatment with Tofacitinib (Xeljanz®5mg) 10mg / day in two doses has been started in September 2018 in combination with MTX 10mg / week after a pre-treatment assessment, in particular infectious return to normal. There was dyslipidemia with a total cholesterol level of 2.40g / l and 1.71g / l for LDL-cholesterol. A first check was carried out after 1 month of treatment with good progress (DAS28 <2) and good tolerance of Tofacitinib. However, we noted a hypercholesterolemia at 2.49g / l and LDL-cholesterol at 1.71g / l motivating the setting on Atorvastatin 10mg / d and hygiene-dietetic measures with secondary normalization. Treatment has been interrupted in October 2019 following the unavailability of Xeljanz, but with continuity of Methotrexate 10mg / week. However, with a follow-up of six months, remission was maintained.

Discussion

The possibility of using small molecules capable of blocking key cytokines by targeting their signal transduction pathways with small molecules was recognized as early as 1995, but with many challenges [4]. In the case of our patient, Tofacitinib was chosen preferentially over anti-TNFs because of its greater accessibility (oral presentation vs. injectable for anti-TNF α), its cost, its best tolerance and in accordance with the recommendations of the EULAR [7, 5]. In addition, Tofacitinib has been shown to be non-inferior to MTX and Adalimumab and it is about as effective as Etanercept and Tocilizumab [1,4, 5, 7-9]. The only adverse effect noted in our patient was an increase in hypercholesterolemia but without an increase in cardiovascular risk. These results suggest that Tofacitinib may be a relevant option for patients where treatment with csDMARD is inappropriate or ineffective. But also, the most appropriate choice in situations where a biological agent is also inappropriate or not available, particularly in sub-Saharan Africa [9]. However, further studies are needed to assess the tolerance of Tofacitinib, its efficacy and its place in the therapeutic arsenal of chronic inflammatory rheumatism, in our context.

References

1. Fleischmann R, Mysler E, Hall S, Kivitz AJ, Moots RJ, et al. (2017) Efficacy and safety of tofacitinib monotherapy, tofacitinib with methotrexate, and adalimumab with methotrexate in patients with rheumatoid arthritis (ORAL Strategy): a phase 3b/4, double-blind, head-to-head, randomised controlled trial. *Lancet* 390: 457-468.
2. Loriane Lair Mehiri, Carmen Stefanescu, Thibaut Vaysse, David Laharie, Xavier Roblin, et al. (2020) Real-world evidence of tofacitinib effectiveness and safety in patients with refractory ulcerative colitis. *Digestive and Liver Disease* 52: 268-273.
3. Steven R Feldman, Diamant Thaçi, Melinda Gooderham, Matthias Augustin, Claudia de la Cruz, et al. (2016) Tofacitinib improves pruritus and health-related quality of life up to 52 weeks: Results from 2 randomized phase III trials in patients with moderate to severe plaque psoriasis. *J Am Acad Dermatol* 75: 1162-1170.
4. Daniella M Schwartz, Michael Bonelli, Massimo Gadina, John J O'Shea (2016) Type I/II cytokines, JAKs, and new strategies for treating autoimmune diseases. *Nat Rev Rheumatol* 12: 25-36.
5. Dougados M (2019) Effective JAK inhibitor therapy in rheumatoid arthritis: can methotrexate be discontinued? www.thelancet.com/rheumatology 1: 4-5.
6. L Missounga, J Iba Ba, I R Nseng Nsenga Ondo, M I C Nziengui Madjinou, D Mwenpindi Malekou, et al. Traitement des rhumatismes inflammatoires chroniques par biotherapies au Gabon: eligibilite et suivi de 8 premiers patients en Afrique subsaharienne. *Med Sante Trop* 28: 197-200.
7. Stanley Cohen, J Pope, B Haraoui, F Irazoque Palazuelos, M Korkosz, et al. (2019) Methotrexate withdrawal in patients with rheumatoid arthritis who achieve low disease activity with tofacitinib (modified-release 11 mg once daily) plus methotrexate (ORAL Shift): a randomised, phase 3b/4, non-inferiority trial. *Lancet Rheum* 1: 23-34.
8. Ronald F van Vollenhoven, Roy Fleischmann, Stanley Cohen, Eun Bong Lee, Juan A Garcia Meijide, et al. (2012) Tofacitinib or adalimumab versus placebo in rheumatoid arthritis. *NEngl J Med* 367: 508-519.
9. Robin Christensen, Simon Tarp, Lars E Kristensen, Tove Lorenzen, Daniel E Furst, et al. (2016) Defining the optimal biological monotherapy in rheumatoid arthritis: A systematic review and meta-analysis of randomised trials, *Seminars in Arthritis and Rheumatism* 2016: 1-14. <http://dx.doi.org/10.1016/j.semarthrit.2016.09.003>

Copyright: ©2021: Dr Abdoulaye KEITA, et al. This is an open-access article distributed under the terms of the Creative Commons Attribution License, which permits unrestricted use, distribution, and reproduction in any medium, provided the original author and source are credited.